
DRAMIS INTERNATIONAL
SIMARD SUSPENSIONS 

D55T - SPARE PARTS MU-03-03_D55T_Spare_Parts_List

LN QTY
1 High pressure steering box (RCH60005) 2
2 Tie-rod end assembly (L) 5

STD 1-1/4" Tie-rod end (L) 1/kit
Tie-rod clamp 1/kit
Cotter pin (1/8" x 2-1/2") 1/kit

3 Tie-rod end assembly (R) 5
STD 1-1/4" Tie-rod end (R) 1/kit
Tie-rod clamp 1/kit
Cotter pin (1/8" x 2-1/2") 1/kit

4 Heavy duty 4" roller 6
5 Grease bolt 1" 1/4 X 7" 1/2 - Heavy Duty (Steel 4140 w / Nitriding heat treatment) 6
6 Pin locking assembly (040A) 4

Bolt-on pin lock 1/kit
Bolt 1/2" x 1-1/4" NC 1/kit
Lock washer 1/2" 1/kit

7 Beam End Bushing 5" 3/4 (4,376 ext - 2,507 int.) 2
8 Bushing 2" pin (With nitruration) 2
9 50THD2 Center pin assembly 2

Equalizer center pin 1/kit
Bolt 1/2" x 1-1/2" NC 2/kit
Lock washer 1/2" 2/kit

10 Wear shim 12
11 Wear shim 24
12 Spring retain tube assembly 6

Retain tube 4" 1/kit
Bolt 1/2" x 7-1/2" NC 1/kit
Self-locking nut 1/2" NC 1/kit
Flat washer 1/2" 2/kit

13 46THD-50THD2 Frame-mount stopper kit 4
Rubber stopper 1/kit
Countersunk hex bolt 3/8" x 1-1/2" NC 1/kit
Lock washer 3/8" 1/kit
HD Flat washer 3/8" 1/kit
Yellow-plated nut 3/8" NC 1/kit

14 46THD-50THD2 Equalizer stopper kit 4
Equalizer rubber stopper 1/kit
Flat head bolt 5/16 x 1-3/8" NC 4/kit
Self-locking nylon nut 5/16" NC 4/kit

15 Oil seal 4
16 1-1/4" Castle nut assembly 6

Castle nut 1-1/4" NF 1/kit
Cotter pin (5/32" x 2-1/2") 1/kit

17 Wear spacer kit for equalizer guide 4
Nylon wear spacer 1/kit
Lock washer 3/8" 4/kit
Countersunk hex bolt 3/8" x 1-1/2" NC 4/kit
Nut 3/8" NC 4/kit

18 44" Transverse bar kit (40T) 2
Transverse bar threaded rod (44") 1/kit
Center transverse bar tube (universal) 1/kit
Center transverse bar tube (universal) 1/kit
Tip transverse bar tube (universal) 2/kit
Self-locking thin nylon nut 1-1/8" NF 1/kit
Self-locking nylon nut 1-1/8" NF 1/kit
Flat washer 1-1/8" 2/kit

19 11/8" x 9" NF Bolt assembly for torque-rod rear fixation 2
Bolt 1-1/8" x 9" NC 1/kit
Self-locking thin nylon nut 1-1/8" NF 1/kit
Flat washer 1-1/8" 1/kit
Torque-rod spacer 1/kit

20 46THD-50THD2 Pivot internal components kit 1
Pivot bearing/cup assembly (large) 1/kit
Pivot bearing/cup assembly (small) 1/kit
Pivot seal 1/kit
Pivot cap 1/kit
Pivot castle nut 1/kit
Grease fitting 1/8" 90° 1/kit
Flat washer 1" 1/kit
Cotter pin (1/8" x 2-1/2") 1/kit

21 50THD Square bent 1" x 4" x 30" U-bolts kit (2) 12
U-bolt 1" x 30" x 4" square bent 1/kit
Deep nut 1" 2/kit
Flat washer 1" 2/kit

22 50THD Square bent 1" x 4" x 28" U-bolts kit (2) 12
U-bolt 1" x 28" x 4" square bent 1/kit
Deep nut 1" 2/kit
Flat washer 1" 2/kit

23 Shock 66878 (short) 12
24 Taper 3 leaf spring 8
25 Taper 3 leaf spring 8

LN QTY
1 Hawe pump counter clockwise / V60N-060 LDYN-1-0-03/LSNR-250-UNF-A00/50 1
2 Parker Pressure filter, use element filter # 941035Q 1
3 Manifold, DTS basic heightcontrol, Orifice  2.0 mm 2x 750bar sensors 1
4 Manifold pumpcontrol, Steel version, orifice 3.5 mm 1
5 Cylinder, DTS HD 85x70x260 with ball joints 2
6 Sensor unit, heavy duty 100 degrees lineair 1
7 Sensor, leteral levelling CAN DTS and ETS-A (250 kb/s) 1
8 VIDI-diagnostic system (DTS) 1
9 Accumulator, 1.00L piston type 13bar 2
10 Cylinder protective rubber DTS 8
11 ECU, DTS in Kast met bev. 1
12 Clamp, accumulator HYRAC 100-105 ST 2
13 Shim, 0.25 mm 5
14 Shim, 0.5 mm 5
15 Shim, 1.0 mm 5
16 Bearing ball, half 2
17 Bearing 2

LN QTY
1 PG00872355HG0112 Cylinder for dump box of 26.50' (318")  See drawing DTS-M92-ASY 1
2 PTO muncie 1
3 Seal kit for G235-8.7-5 dump box cylinder 4
4 Muncie dble-pump assy / TVPL1-27-17BSSB (Front end) / PL1-27-02BSBB (Rear end) 1
5 Filter element for Parker KLT8 1

AMS50THD FRONT TWIN STEER

DUMP BODY HYDRAULICS

PRODUCT
XXX-022C
K-011

K-012

- MG1150
- ALL 1/8 90
-

XXJ-036
XXU-192
K-137

XXU-043A
XXU-043B

-
-
-

M72-035-ASY
M72-038
K-040A

K-045

K-054

K-U150

XXU-089

-
-
- S 1/2 NC
- FA 325 1/2

- XXU-054
- BF 3/8 11/2 NC
-

- XXX-040A
- BO 1/2 11/4 NC

LWH 3/8
- BF 3/8 11/2 NC
-

- LNNM 11/8 NF
- LNN 11/8 NF

- FA 325 11/8

XXX-031C2

A10619.0.03
A10618.0.01
A09929.0.02

S176A

- DE 1
- FA 325 1

- CXX-053CC9
- DE 1
- FA 325 1

DTS REAR SUSPENSION

A01170.0.01
A01171.0.01

G235-8.7-5
CS11-A1006-H3PX-MUN
UI47G0875

PRODUCT

A10222.0.01
A01402.0.01
A05658.0.01
A01417.0.01
A01223.0.01

DESCRIPTION

XXU-137
BO 1/2 11/2 NC
LWH 1/2

XXX-045
BO 1/2 7 NC

PRODUCT

TVPL1-27-27-17-BSSB-BSBB
936977Q

A13176.0.01
A09297.0.02
A10357.0.01
A09644.0.01
A01176

V60N-R
WPF302QEVE2KS161

- LWH 1/2

COT 11/8 21/2

DESCRIPTION

DESCRIPTION

XXX-011
XXX-013
COT 11/8 21/2

XXX-012
XXX-013

-
-
-

-
-
-

K-CXX053CC8

K-CXX053CC7

XXX-019A
S176

- XXU-150
- XXX-151
- XXX-152

LWH 3/8
- UBW 3/8
- NY 3/8 NC

- XXX-030C6

NO 3/8 NC

- XXX-029C2
- XXX-031C1

K-039

K-400A

K-029

- NC 11/4
- COT 5/32 21/2

- XXX-400A
-

- XXG-109A

- FA 325 11/8

- BO 11/8 9 NF
- LNNM 11/8 NF

FA 325 1

K-BTR09

K-006A
- K55-039

- COT 11/8 21/2

- CXX-053CC8

- XXG-109B
- XXG-089
- XXG-006A_03

\\TRIO\Simard\Service\0200_DRAMIS\D55T_KW_C500_\
MU-03-03_D55T_Spare_Parts_List_20210929.xlsx

Created: 2021-09-21
Printed: 2021-10-25

Page 1/2 (GC/JPD)



DRAMIS INTERNATIONAL
SIMARD SUSPENSIONS 

D55T - SPARE PARTS MU-03-03_D55T_Spare_Parts_List

6 Hydraulic valve (Dump control), drawing XXD-254AA-ASY 1
7 Parker valve DIN 15 mm 12VDC 2
8 Inductive proximity sensor 18mm with cable and intégrated LED. See item # on drawing XXD-318AA-ASY 2
9 Pneumatic control lever  for dump body 1
10  Level sensor, see item #1 drawing #XXD-318AA-ASY 2
11 HD Hinge pin (Ø3-1/2") 2
12 Pivot O-ring (Ø3-1/2") 4

LN QTY
1 ALLFETT Standard repair kit (small) 1

TWIN 3 AUTO GREASING

EGKT.01.00.00

400-PEP-18GM60

DESCRIPTION

D182PP2BCX3-HYD  
XM30NB545A

PRODUCT

D137-1262
RLG1-T3-S2A-A1000
BMEPBM90T-03
BMEPBM90TJT

\\TRIO\Simard\Service\0200_DRAMIS\D55T_KW_C500_\
MU-03-03_D55T_Spare_Parts_List_20210929.xlsx

Created: 2021-09-21
Printed: 2021-10-25

Page 2/2 (GC/JPD)


